

STATUS EPILEPTICUS GUIDELINE FOR CHILDREN

BACKGROUND

Seizures lasting longer than 5 minutes should probably be treated as status epilepticus, despite conventional definitions of status being a duration of seizures > 30 min.

Non-convulsive status should be similarly treated, except in children with known difficult to control and chronic seizure syndromes.

HOME MANAGEMENT

Intranasal (INM) [1] [4] [5] or buccal midazolam [6] has been shown to be more effective and easier to use than rectal diazepam for the management of prolonged seizures and is increasingly being used in the home setting[8]

INITIAL PRESENTATION TO HOSPITAL

Check for important treatable causes:

- Hyponatremia – seizures due to hyponatremia (usually NA < 125 mmol/L): give 5 mL/kg of 3% Saline bolus (1 cc raises ~ Na 1 meq), repeat if required [9].
- Hypoglycemia:
 - Dextrose 10% 5 mL/kg (max 250 mL)
 - Dextrose 25% 2 mL/kg (max 100 mL)
 - Neonates: Dextrose 10% 2 mL/kg (max 250 mL)
- Hypocalcemia – give calcium gluconate: 50 mg/kg (MAX 2000 mg) slow IV.
- Hypertensive encephalopathy (usually due to acute nephritis, main treatment is to use antihypertensive agents with furosemide if needed).

There is evidence that lorazepam is more effective than phenobarbital, phenytoin, and diazepam/phenytoin combined in adult subtle and overt status epilepticus (>10 min). [10] Seizure recurrence and side effects were no different between the drugs. [11] A Cochrane review supported this conclusion and added that lorazepam was more effective than diazepam alone. [12] At least one study has reported reduced seizure recurrence with lorazepam. [13]

STATUS EPILEPTICUS GUIDELINE FOR CHILDREN

One study of out-of-hospital status in adults compared IV lorazepam and IV diazepam and placebo. Success rates on arrival at hospital were 59, 43 and 21% respectively. Respiratory or circulatory compromise was most common in the placebo group (10, 10 and 23% respectively). [14]

A Cochrane review of treatment of tonic-clonic status in children concluded there was insufficient evidence to conclude lorazepam was better than diazepam for generalized tonic clonic convulsions > 30 min duration. However, there was a trend towards a reduced rate of recurrent seizures, and reduced use of additional anticonvulsants and reduced incidence of respiratory depression in those treated with lorazepam. [1]

A recent meta-analysis showed that compared to IV diazepam, IM midazolam results in more rapid cessation of seizures because of more rapid administration and may result in less apnea. [5] Both are > 90% successful in children with seizures of > 10 min duration.

Intranasal midazolam is also as effective as IV diazepam (80%) and results in a more rapid result than IV diazepam due to the delay caused by getting IV access in the latter. Excluding time to obtain access the onset in ½ - 1 minute longer: 3.5 vs. 2.9 min. [15]

In conclusion, initial treatment of status epilepticus should be IV lorazepam, midazolam or diazepam, IM midazolam, or IN midazolam. [15]

FIRST LINE TREATMENT[1]

- IV lorazepam 0.1 mg/kg, max 4 mg (PROBABLY BEST OPTION)
- IV diazepam 0.2 mg/kg, max 10 mg
- IV midazolam 0.15 mg/kg, max 5 mg
- IM midazolam 0.2 mg/kg, max 10 mg
- IN midazolam 0.2 mg/kg, max 10 mg
- RECTAL:
 - 2-5 years = 0.5 mg/kg max 20 mg
 - 6-11 years=0.3 mg/kg max 20 mg
 - >12 years= 0.2 mg/kg max 20 mg

Repeating x 1 is reasonable with 5-10 min between doses, provided airway and breathing and circulation are not unduly compromised. Treatment with more than 2 doses of lorazepam or diazepam is associated with increased risk of respiratory depression, but less so with buccal, intranasal or IM midazolam. [5, 16, 17]

SECOND LINE TREATMENT FOR ESTABLISHED STATUS EPILEPTICUS[2, 3]

If airway is **not** compromised, follow steps in order are:

- A. IV levetiracetam (Keppra) 60 mg/kg (MAX 4500 mg) or IV valproic acid (Valproate) 20 mg/kg (MAX 3000 mg)
- B. IV levetiracetam (Keppra) 20 mg/kg (MAX 4500 mg) or IV valproic acid (Valproate) 20 mg/kg (MAX 3000 mg) [18,19]
- C. IV Fosphenytoin 15-20 PE/kg, MAX 1500 mg PE, admin at 2 mg PE/kg/minute up to maximum of 150 mg PE/minute [20] (same dose can be given undiluted IM)
- D. IV phenobarbital 20 mg/kg, MAX 1000 mg, admin over 30 min
- E. **IV Midazolam bolus of 0.1-0.2 mg/kg** (can give 0.5 mg/kg if airway protected) then continuous infusion starting at 0.06 - 1.2 mg/kg/hr increasing every 5-30 min by 0.05 -0.1 mg/kg/hr, preceded by a bolus of 0.1 mg/kg, up to 1 - 2 mg/kg/hr (some centers use up to 2.5 mg - 3 mg/kg/hr).

***Midazolam is less likely to cause cardiorespiratory depression than phenobarbital** and is successful in 95% of cases that have failed diazepam 0.3 mg/kg x 3, phenytoin 20 mg/kg and phenobarbital 20 mg/kg. [21, 22]

In another recent case series midazolam bolus and infusion and single phenytoin load controlled 89% of cases of pediatric status epilepticus. [21]

Goal of therapy is cessation of clinical and EEG seizures. Note that burst suppression on EEG is not usually achieved with high dose midazolam alone.

At any point if airway **is** compromised:

RSI (rapid sequence induction) with pre-oxygenation, ketamine or propofol 2-4 mg/kg (depending on CV status), succinylcholine 1-3 mg/kg (depending on age) or rocuronium 1 mg/kg and intubate with appropriately sized ETT.

THIRD LINE TREATMENT – SUPER REFRACTORY STATUS [7]

There is no known optimal regimen. The options are discussed below. The proposed APH regimen is as follows:

The ketamine dose ranges required to achieve status control was a loading dose of 0.5 - 2 mg/kg followed by a continuous infusion 0.5 - 3 mg/kg/hr. Some adult centers are using ketamine, instead of barbiturate therapy with good success, without the complications associated with barbiturates.

Traditionally, pentobarbital infusion was used 1-5 mg/kg load, then 1 - 5 mg/kg/hr, but has no known advantage over high-dose phenobarbital or pentobarbital therapy and may cause more side-effects.

The shorter acting barbiturate, pentobarbital (half-life 15-50 hrs.) is available, but is very expensive and confers no known advantage over phenobarbital, although many centers use it. Drug levels are available, but the turnaround time is > 24 hrs. [23]

Pediatric Neurocritical Care Protocol

Propofol infusion is not recommended due to the risk of 'propofol infusion syndrome' in children [24], however an effective combination of ketamine and propofol for effective control of super-refractory status has been reported. [25]

Lidocaine infusion is also an alternative, particularly in neonates. [26-28]

IV valproic acid (Valproate) 20 - 40 mg/kg bolus (MAX 3000 mg) and/or continuous infusion of 1 - 5 mg/kg/hr (20-100 mg/kg/day) has been found to be equally effective than levetiracetam and fosphenytoin in two randomized trials and its use should be considered early. [18, 19]

High dose NG topiramate (Starting dose 5-10 mg/kg/day in children, 150-750 mg BID in adults,) has been reported to be very successful in refractory status. [29, 30]

NG and IV levetiracetam (initial dose 60 mg/kg NG or IV, MAX 4500 mg) is now widely used, like IV valproic acid, especially as an alternative second line agent.

IV Lacosamide 5 - 10 mg/kg loading dose (MAX 400 mg) has emerged as an effective third line agent including neonates. Maintenance 2-14 mg/kg/day divided BID, max 14 mg/kg/day. [31-33]

Isoflurane has been administered in status epilepticus achieving seizure control in 94.4% of cases. Hypotension was the only complication described. [34, 35] It can be used for very prolonged periods of time (> 1-2 months) in several case reports, though it may be neurotoxic. [36] Desired FIO% to achieve burst suppression is 1.5-2%.

In cases of anti-NDMA receptor-associated encephalitis or MOGAD associated status epilepticus early treatment with pulse steroids, IVIG and plasmapheresis should be implemented promptly. [37, 38]

In cases of FIRES and NORSE although the prognosis is poor [39], the anti-interleukin agent, anakinra has been successful. [40] [41, 42]

The urgent initiation of ketogenic diet and urgent epilepsy surgery have been also reported and can be relatively easy to implement in tertiary care facilities. [43, 44]

Magnesium sulfate 25-50 mg/kg IV (MAX 2000 mg) over 30 minutes should be considered for suspected POLG1 mutations cases. [45, 46]

Pediatric Neurocritical Care Protocol

GENERAL MANAGEMENT

Continuous VIDEO-EEG ideally with Trending Software (i.e., Persysts) monitoring is required for all patients on admission to PICU. The goal is cessation of all clinical and electrical seizure activity, which may require titration of therapy to EEG burst suppression.

Note that burst suppression on EEG is not usually achieved with high dose midazolam alone.

Clinical and electrical control of seizures in super-refractory status is usually maintained for 48-72 hrs., before stabilization on longer term therapy and 'awakening' from midazolam, barbiturate and/or ketamine 'coma'.

In any child on high dose anticonvulsant therapy may require dopamine or norepinephrine for blood pressure support. Check cardiac ECHO if inotropes required.

Maintain normothermia using heating or cooling blanket.

All cases of status epilepticus requiring intensive care admission require CT scanning and MRI once the patient is stable as the incidence of new findings that affect management is 20%.

Do not do a lumbar puncture initially, but take a blood culture if infection is suspected. Consider treating cases empirically for meningitis and encephalitis (i.e., consider empiric treatment with dexamethasone (meningitis PCR positive for *Haemophilus influenzae* only), vancomycin, ceftriaxone, and acyclovir).

Consider pyridoxine deficiency in younger children and infants – one initial treatment regimen is pyridoxine 100 mg IV, oral therapy can also be used. [47] Neonatal onset disease may respond best to pyridoxine phosphate [48-50] [51] initial dose is 40 mg/kg/day divided in 4 doses, followed by 50 mg/kg/day for 3 days). The response to parenteral pyridoxine (50-100 mg) is often dramatic, with normalization of the EEG pattern within minutes. Once the diagnosis is established, daily oral pyridoxine supplementation (5-10 mg/kg/day) is continued, adjuvant therapy with folinic acid 3 to 5 mg/kg/day has been suggested for infants with PDE.

Multiple studies indicate that the underlying pathology is the main determinate of the outcome of status epilepticus.

All children should have the following labs:

In blood:

- 1- MOG Antibodies
- 2- Autoimmune encephalopathy panel
- 3- GFAP antibodies
- 4- NMO antibodies

In CSF:

1. Autoimmune encephalopathy panel
2. GFAP antibodies

SUMMARY OF STATUS EPILEPTICUS MANAGEMENT PROTOCOL

The current regimen recommended for the APH ED or PICU is:

Lorazepam IV 0.1 mg/kg, MAX 4 mg

↓5 MIN

Lorazepam IV 0.1 mg/kg, MAX 4 mg

↓5 MIN

Levetiracetam IV 60 mg/kg, MAX 4500 mg or **Valproic acid** IV 20 mg/kg, MAX 3000 mg

*For Neonates LVT 40 mg/kg

↓

Fosphenytoin IV 20 mg/kg, MAX 1500 mg PE admin at 2 mg PE/kg/minute up to maximum of 150 mg PE/minute

*Can be given undiluted IM and splitting sites

↓15 MIN

PEDIATRIC NEUROLOGY NOTIFIED

↓

Phenobarbital IV 20 mg/kg, MAX 1000 mg

↓15 MIN

If Midazolam contraindicated – **Valproic acid** IV 20-40 mg/kg, infuse over 60 minutes

↓15 MIN

AIRWAY MANAGEMENT LIKELY NEEDED

↓

Midazolam 0.1-0.2 mg/kg bolus, start continuous infusion at 0.1 mg/kg/hr, then titrate every 5-30 min by 0.1 mg/kg/hr to seizure cessation or burst suppression. **If seizure stops maintain dose.**

If status continues: Titrate to 1-2 mg/kg/hr (some centers use up to 2.5 mg-3 mg/kg/hr)

*Consider adding another infusion agent if no response at 1 mg/kg/hr

↓ INOTROPES/PRESSORS MAY BE NEEDED

↓1 HR

Ketamine 0.5-2 mg/kg bolus, start continuous infusion at **0.5-1 mg/kg/hr**, then titrate every 15-30 minutes by 0.5 mg/kg/hr to seizure cessation or burst suppression. **If seizure stops**

maintain dose.

If status continues increase to MAX dose 3 mg/kg/hr

↓1 HR

Pentobarbital 1-5 mg/kg bolus, start continuous infusion of 0.5-1 mg/kg/hr, then titrate every 12 hours by 0.5-1 mg/kg/hr until burst suppression. **If seizures stop maintain dose.**

If status continues increase to MAX dose 5 mg/kg/hr

*Inotropes/pressors likely will be required

OR

Propofol 1-2 mg/kg bolus, start continuous infusion at 50 mcg/kg/min, titrate every 15-30 minutes by 25 mcg/kg/min to seizure cessation or burst suppression. **If seizures stop maintain dose.**

If status continues increase to MAX dose 200 mcg/kg/min

*Do not continue for > 67 mcg/kg/min for > 48 hours due to risk of PRIS

↓1 HR

Isoflurane – start at 0.5% and titrate up every 5 min by 0.1%, burst suppression % expired Isoflurane is usually 1.5 - 2%, STOP midazolam and ketamine

↓30 MIN

Maintain burst suppression for 48-72 hrs., maximize maintenance IV/NG therapy (Levetiracetam, valproic acid, topiramate or Lacosamide)

↓**48-72 HRS**

Wean continuous infusions

The goal is cessation of all clinical and electrical seizure activity, which may require titration of therapy to EEG burst suppression. Note that burst suppression on EEG is not usually achieved with high dose midazolam alone.

FURTHER INVESTIGATIONS

Further investigations of refractory status epilepticus can be pursued. Consider consulting Infectious diseases, Genetics, Metabolics and Rheumatology.

REFERENCES:

1. McTague, A., T. Martland, and R. Appleton, *Drug management for acute tonic-clonic convulsions including convulsive status epilepticus in children*. Cochrane Database Syst Rev, 2018. **1**(1): p. Cd001905.
 2. Trinka, E., et al., *Pharmacologic treatment of status epilepticus*. Expert Opin Pharmacother, 2016. **17**(4): p. 513-34.
 3. Abend, N.S. and D.J. Dlugos, *Treatment of refractory status epilepticus: literature review and a proposed protocol*. Pediatr Neurol, 2008. **38**(6): p. 377-90.
 4. Fişgin, T., et al., *Effects of intranasal midazolam and rectal diazepam on acute convulsions in children: prospective randomized study*. J Child Neurol, 2002. **17**(2): p. 123-6.
 5. Zhao, Z.Y., et al., *A Comparison of Midazolam, Lorazepam, and Diazepam for the Treatment of Status Epilepticus in Children: A Network Meta-analysis*. J Child Neurol, 2016. **31**(9): p. 1093-107.
 6. McIntyre, J., et al., *Safety and efficacy of buccal midazolam versus rectal diazepam for emergency treatment of seizures in children: a randomised controlled trial*. Lancet, 2005. **366**(9481): p. 205-10.
 7. Shorvon, S. and M. Ferlisi, *The treatment of super-refractory status epilepticus: a critical review of available therapies and a clinical treatment protocol*. Brain, 2011. **134**(Pt 10): p. 2802-18.
 8. Harbord, M.G., et al., *Use of intranasal midazolam to treat acute seizures in paediatric community settings*. J Paediatr Child Health, 2004. **40**(9-10): p. 556-8.
 9. Sarnaik, A.P., et al., *Management of hyponatremic seizures in children with hypertonic saline: a safe and effective strategy*. Crit Care Med, 1991. **19**(6): p. 758-62.
 10. Sreenath, T.G., et al., *Lorazepam versus diazepam-phenytoin combination in the treatment of convulsive status epilepticus in children: a randomized controlled trial*. Eur J Paediatr Neurol, 2010. **14**(2): p. 162-8.
 11. Treiman, D.M., et al., *A comparison of four treatments for generalized convulsive status epilepticus. Veterans Affairs Status Epilepticus Cooperative Study Group*. N Engl J Med, 1998. **339**(12): p. 792-8.
 12. Prasad, K., et al., *Anticonvulsant therapy for status epilepticus*. Cochrane Database Syst Rev, 2005(4): p. CD003723.
 13. Cock, H.R. and A.H. Schapira, *A comparison of lorazepam and diazepam as initial therapy in convulsive status epilepticus*. Qjm, 2002. **95**(4): p. 225-31.
 14. Alldredge, B.K., et al., *A comparison of lorazepam, diazepam, and placebo for the treatment of out-of-hospital status epilepticus*. N Engl J Med, 2001. **345**(9): p. 631-7.
 15. Brigo, F., et al., *Nonintravenous midazolam versus intravenous or rectal diazepam for the treatment of early status epilepticus: A systematic review with meta-analysis*. Epilepsy Behav, 2015. **49**: p. 325-36.
 16. Mula, M., *The safety and tolerability of intranasal midazolam in epilepsy*. Expert Rev Neurother, 2014. **14**(7): p. 735-40.
 17. Hamano, S.I., et al., *Efficacy, safety, and pharmacokinetics of intravenous midazolam in Japanese children with status epilepticus*. J Neurol Sci, 2019. **396**: p. 150-158.
 18. Chamberlain, J.M., et al., *Efficacy of levetiracetam, fosphenytoin, and valproate for established status epilepticus by age group (ESETT): a double-blind, responsive-adaptive, randomised controlled trial*. Lancet, 2020. **395**(10231): p. 1217-1224.
 19. Kapur, J., et al., *Randomized Trial of Three Anticonvulsant Medications for Status Epilepticus*. N Engl J Med, 2019. **381**(22): p. 2103-2113.
 20. Lyttle, M.D., et al., *Levetiracetam versus phenytoin for second-line treatment of paediatric convulsive status epilepticus (EclIPSE): a multicentre, open-label, randomised trial*. Lancet, 2019. **393**(10186): p. 2125-2134.
 21. Brevoord, J.C., et al., *Status epilepticus: clinical analysis of a treatment protocol based on midazolam and phenytoin*. J Child Neurol, 2005. **20**(6): p. 476-81.
 22. Singhi, S., et al., *Continuous midazolam versus diazepam infusion for refractory convulsive status epilepticus*. J Child Neurol, 2002. **17**(2): p. 106-10.
 23. Tasker, R.C., et al., *Refractory Status Epilepticus in Children: Intention to Treat With Continuous Infusions of Midazolam and Pentobarbital*. Pediatr Crit Care Med, 2016. **17**(10): p. 968-975.
 24. Lopez, N., et al., *[Propofol Infusion Syndrome in a refractory epileptic status case]*. Rev Chil Pediatr, 2018. **89**(3): p. 384-390.
-

-
25. Sabharwal, V., et al., *Propofol-ketamine combination therapy for effective control of super-refractory status epilepticus*. *Epilepsy Behav*, 2015. **52**(Pt A): p. 264-6.
 26. Capizzi, G., et al., *Lidocaine treatment in refractory status epilepticus resulting from febrile infection-related epilepsy syndrome: a case report and follow-up*. *Neuropediatrics*, 2015. **46**(1): p. 65-8.
 27. Tanabe, T., et al., *[Problems of intravenous lidocaine treatment in status epilepticus or clustering seizures in childhood]*. *No To Hattatsu*, 1999. **31**(1): p. 14-20.
 28. Yildiz, B., et al., *Lidocaine treatment in pediatric convulsive status epilepticus*. *Pediatr Int*, 2008. **50**(1): p. 35-9.
 29. Akyildiz, B.N. and S. Kumandaş, *Treatment of pediatric refractory status epilepticus with topiramate*. *Childs Nerv Syst*, 2011. **27**(9): p. 1425-30.
 30. Perry, M.S., P.J. Holt, and J.T. Sladky, *Topiramate loading for refractory status epilepticus in children*. *Epilepsia*, 2006. **47**(6): p. 1070-1.
 31. Bertozzi, V., et al., *Efficacy of lacosamide in neonatal-onset super-refractory status epilepticus: a case report*. *Epileptic Disord*, 2021. **23**(4): p. 655-660.
 32. Höfler, J. and E. Trinka, *Lacosamide as a new treatment option in status epilepticus*. *Epilepsia*, 2013. **54**(3): p. 393-404.
 33. Reif, P.S., et al., *Intravenous lacosamide for treatment of absence status epilepticus in genetic generalized epilepsy: A case report and review of literature*. *Acta Neurol Scand*, 2018. **138**(3): p. 259-262.
 34. Zeiler, F.A., et al., *Modern inhalational anesthetics for refractory status epilepticus*. *Can J Neurol Sci*, 2015. **42**(2): p. 106-15.
 35. Tasker, R.C. and S.H. Vitali, *Continuous infusion, general anesthesia and other intensive care treatment for uncontrolled status epilepticus*. *Curr Opin Pediatr*, 2014. **26**(6): p. 682-9.
 36. Fugate, J.E., et al., *Prolonged high-dose isoflurane for refractory status epilepticus: is it safe?* *Anesth Analg*, 2010. **111**(6): p. 1520-4.
 37. Liu, K., et al., *Seizures in myelin oligodendrocyte glycoprotein antibody-associated disorders and related immune factors*. *Seizure*, 2021. **92**: p. 216-220.
 38. Zhou, J., et al., *[Clinical features of anti-myelin oligodendrocyte glycoprotein antibody-associated diseases in children with cortical encephalitis]*. *Zhonghua Yi Xue Za Zhi*, 2020. **100**(25): p. 1952-1955.
 39. Hon, K.L., A.K.C. Leung, and A.R. Torres, *Febrile Infection-Related Epilepsy Syndrome (FIRES): An Overview of Treatment and Recent Patents*. *Recent Pat Inflamm Allergy Drug Discov*, 2018. **12**(2): p. 128-135.
 40. Koh, S., et al., *Proposal to optimize evaluation and treatment of Febrile infection-related epilepsy syndrome (FIRES): A Report from FIRES workshop*. *Epilepsia Open*, 2021. **6**(1): p. 62-72.
 41. Kenney-Jung, D.L., et al., *Febrile infection-related epilepsy syndrome treated with anakinra*. *Ann Neurol*, 2016. **80**(6): p. 939-945.
 42. Lai, Y.C., et al., *Anakinra usage in febrile infection related epilepsy syndrome: an international cohort*. *Ann Clin Transl Neurol*, 2020. **7**(12): p. 2467-2474.
 43. Rotondo, E., et al., *Non-pharmacological treatments for pediatric refractory epilepsies*. *Expert Rev Neurother*, 2022. **22**(4): p. 337-349.
 44. Desli, E., et al., *The Efficacy and Safety of Ketogenic Diets in Drug-Resistant Epilepsy in Children and Adolescents: a Systematic Review of Randomized Controlled Trials*. *Curr Nutr Rep*, 2022.
 45. Rahman, S., *Mitochondrial diseases and status epilepticus*. *Epilepsia*, 2018. **59** Suppl 2: p. 70-77.
 46. Visser, N.A., et al., *Magnesium treatment for patients with refractory status epilepticus due to POLG1-mutations*. *J Neurol*, 2011. **258**(2): p. 218-22.
 47. Nakagawa, E., et al., *Efficacy of pyridoxal phosphate in treating an adult with intractable status epilepticus*. *Neurology*, 1997. **48**(5): p. 1468-9.
 48. Wang, H.S., et al., *Pyridoxal phosphate is better than pyridoxine for controlling idiopathic intractable epilepsy*. *Arch Dis Child*, 2005. **90**(5): p. 512-5.
 49. Veerapandiyam, A., et al., *Electroencephalographic and seizure manifestations of pyridoxal 5'-phosphate-dependent epilepsy*. *Epilepsy Behav*, 2011. **20**(3): p. 494-501.
 50. Kuo, M.F. and H.S. Wang, *Pyridoxal phosphate-responsive epilepsy with resistance to pyridoxine*. *Pediatr Neurol*, 2002. **26**(2): p. 146-7.
 51. Tsao, H.S. and S.D. Case, *Pyridoxine-Dependent Epilepsy as a Cause of Neonatal Seizures*. *R I Med J*
-

(2013), 2022. **105**(2): p. 17-21.

52. Rosati, A., S. De Masi, and R. Guerrini, *Ketamine for Refractory Status Epilepticus: A Systematic Review*. *CNS Drugs*, 2018. **32**(11): p. 997-1009.

STATUS EPILEPTICUS GUIDELINE FOR CHILDREN

INITIAL PRESENTATION OF A CHILD IN STATUS EPILEPTICUS

Lorazepam IV 0.1mg/kg, MAX 4mg

5 mins

Lorazepam IV 0.1mg/kg, MAX 4mg

5 mins

Levetiracetam IV 60mg/kg, MAX 4500mg
(For Neonates, give LVT 40mg/kg)
Or
Valproic acid IV 20mg/kg, MAX 3000mg

15 mins

Fosphenytoin IV 20mg/kg, MAX 1500mg PE admin at 2mg PE/kg/min up to a max of 150 mg PE/min
***can be given undiluted IM and splitting sites**

15 mins

NOTIFY PEDIATRIC NEUROLOGY

Start Phenobarbital IV 20mg/kg MAX 1000mg

if Midazolam is contraindicated, start Valproic acid IV 20-40 mg/kg, infuse over 60 minutes

15 mins

If no contraindication to Midazolam, start infusion at 0.1-0.2 mg/kg bolus and proceed with continuous infusion at 0.1 mg/kg/hr; titrate every 5-30 minutes by 0.1mg/kg/hr to seizure cessation or burst suppression.
If seizure stops, maintain dose

If status continues, titrate Midazolam gtt to 1-2 mg/kg/hr
***Consider the addition of another infusion agent if no response at 1mg/kg/hr**

60 mins

If after 1 hour and NO cessation of seizures, start Ketamine at 0.5-2 mg/kg bolus and then continuous infusion at 0.5-1mg/kg/hr; titrate gtt every 15-30 minutes by 0.5 mg/kg/hr to seizure cessation or burst suppression
If seizure stops, maintain dose

If status continues, increase to a MAX dose of 3mg/kg/hr

60 mins

Start Pentobarbital at 1-5mg/kg bolus and then continuous infusion at 0.5-1mg/kg/hr; titrate infusion every 12 hours by 0.5-1mg/kg/hr until burst suppression
If seizure stops, maintain dose
OR
Propofol 1-2mg/kg/ bolus and then continuous infusion at 50mcg/kg/min; titrate every 15-30 mins by 25mcg/kg/min to seizure cessation or burst suppression
If seizure stops, maintain dose

If status continues, increase to a MAX dose of 5mg/kg/hr

If status continues, increase to a MAX dose of 200mcg/kg/min

60 mins

Start Isoflurane at 0.5% and titrate up every 5 min by 0.1%, burst suppression % expired Isoflurane is usually 1.5-2%, **STOP Midazolam and Ketamine**

Maintain burst suppression for 48-72 hours, maximize maintenance IV/NG therapy; begin weaning infusions after 48-72 hours

If IV access not available, may give Midazolam IM 0.2mg/kg (max 10mg)

Consider Pyridoxine deficiency early in neonates/infants; Administer pyridoxine 100mg IV

These are points in the algorithm where respiratory and hemodynamic status should be monitored closely and intervention should occur swiftly

Rapid Sequence Intubation
Pre-oxygenation
Ketamine or Propofol
Rocuronium

Check for important treatable causes:

Hyponatremia – seizures due to hyponatremia (usually NA < 125 mmol/L): give 5 mL/kg of 3% Saline bolus (1 cc raises ~ Na 1 meq), repeat if required [9].

Hypoglycemia:

- Dextrose 10% 5 mL/kg (max 250 mL)
- Dextrose 25% 2 mL/kg (max 100 mL)
- Neonates: Dextrose 10% 2 mL/kg (max 250 mL)

Hypocalcemia – give calcium gluconate: 50 mg/kg (MAX 2000 mg) slow IV.

Hypertensive encephalopathy (usually due to acute nephritis, main treatment is to use antihypertensive agents with furosemide if needed).